


 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0010090002 

 
APPLICATION. City of Garland, 200 North 5th Street, Garland,  Texas 75040, has applied to 
the Texas Commission on Environmental Quality (TCEQ) to renew Texas Pollutant Discharge 
Elimination System (TPDES) Permit No. WQ0010090002 (EPA I.D. No. TX0024686) to authorize 
the discharge of treated wastewater at a volume not to exceed a annual average flow of 
24,000,000 gallons per day. The domestic wastewater facility is located at 2500 East 
Centerville Road, in the city of Garland, in Dallas County, Texas 75040. The discharge route is 
[...]
  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: James Sacker 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: Wastewater Director 

Mailing Address: 2500 E Centerville Rd 

City, State, Zip Code: Garland, TX, 75040-6811 

Phone No.: 972-205-2874 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: JSacker@GarlandTX.gov 

2. List the county in which the facility is located: Dallas 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

Effluent is discharged via pipeline to Duck Creek; thence to East Fork Trinity River in 
Segment No. 0819 of the Trinity River Basin. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). See Attachment SPIF-5 

Provide original photographs of any structures 50 years or older on the property. See 
Attachment SPIF-6 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Sealing caves, fractures, sinkholes, other karst features 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
N/A. No construction is proposed. 

2. Describe existing disturbances, vegetation, and land use:  
Existing disturbances, vegetation, and land use are those typically associated with the 
operation and maintenance of a wastewater treatment plant. 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 



 

 

 

 

ATTACHMENT SPIF-5 

7.5 Minute USGS Map 

SPIF Section 5 

  



© 2024 Microsoft Corporation © 2024 Maxar ©CNES (2024) Distribution Airbus DS 



 

 

 

 

 

 

ATTACHMENT AR-1-0-1 

E-Pay Receipt 

Administrative Report 1.0 Section 1 

  



Trace Number:
Date:

Payment Method:
ePay Actor:

Actor Email:
IP:

TCEQ Amount:
Texas.gov Price:

Name:
Company:
Address:

Phone:

Your transaction is complete. Thank you for using TCEQ ePay.

Note: It may take up to 3 working days for this electronic payment to be processed and be reflected in the
TCEQ ePay system. Print this receipt and the vouchers for your records. An email receipt has also been sent.

Transaction Information

582EA000631454
10/28/2024 10:10 AM
CC - Authorization 0000071928
CARLA ESCARCEGA
cescarcega@garlandtx.gov
50.84.41.133
$2,015.00
$2,060.59*

* This service is provided by Texas.gov, the official website of Texas. The price of this service includes funds that support the
ongoing operations and enhancements of Texas.gov, which is provided by a third party in partnership with the State.

Payment Contact Information

CARLA ESCARCEGA
CITY OF GARLAND
200 N FIFTH STREET, GARLAND, TX 75040
972-205-2714

Cart Items

Click on the voucher number to see the voucher details.

Voucher Fee Description AR Number Amount
727862 WW PERMIT - FACILITY WITH FLOW >= 1.0 MGD - RENEWAL   $2,000.00

727863 30 TAC 305.53B WQ RENEWAL NOTIFICATION FEE   $15.00

TCEQ Amount: $2,015.00

   

Note: It may take up to 3 working days for this electronic payment to be processed and be reflected in the
TCEQ ePay system. Print this receipt for your records.

Site Help | Disclaimer | Web Policies | Accessibility | Our Compact with Texans | TCEQ Homeland Security | Contact Us
Statewide Links: Texas.gov | Texas Homeland Security | TRAIL Statewide Archive | Texas Veterans Portal

© 2002-2024 Texas Commission on Environmental Quality

Questions or Comments >>

Sign OutSearch TransactionsSelect FeeShopping Cart

10/28/24, 10:32 AM TCEQ ePay

https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=receipts.pmt_detail&userid=792349&pmt_id=608200&message=epaysuccess 1/1

https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=receipts.voucher_detail&userid=792349&pmt_id=608200&voucher_num_txt=727862
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=receipts.voucher_detail&userid=792349&pmt_id=608200&voucher_num_txt=727863
https://www.tceq.texas.gov/help
https://www.tceq.texas.gov/help/policies/disclaimer_policy.html
https://www.tceq.texas.gov/help/policies/index.html
https://www.tceq.texas.gov/help/policies/accessibility_policy.html
https://www.tceq.texas.gov/agency/compact.html
https://www.tceq.texas.gov/response/security/index.html
https://www.tceq.texas.gov/agency/directory/
https://www.texas.gov/
https://gov.texas.gov/organization/cjd
https://www.tsl.texas.gov/trail/index.html
https://veterans.portal.texas.gov/
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=epay.contact_us
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=epay.logout&userid=792349
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=cor.searchform&userid=792349
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=catalog.externalhome&userid=792349
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=shopping_cart.show_shopping_cart&userid=792349


 

 

 

 

 

ATTACHMENT AR-1-0-8F 

Plain Language Summary 

Administrative Report 1.0 Section 8.F 

  



TCEQ-20972 (08/31/2023)  Page 1 of 4 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

PLAIN LANGUAGE SUMMARY FOR TPDES OR 

TLAP PERMIT APPLICATIONS 

Plain Language Summary Template and Instructions for Texas 

Pollutant Discharge Elimination System (TPDES) and Texas 

Land Application (TLAP) Permit Applications 
 

Applicants should use this template to develop a plain language summary as required by 
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may 
modify the template as necessary to accurately describe their facility as long as the summary 
includes the following information: (1) the function of the proposed plant or facility; (2) the 
expected output of the proposed plant or facility; (3) the expected pollutants that may be 
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control 
those pollutants, so that the proposed plant will not have an adverse impact on human health 
or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements.  
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

City of Garland (CN600328694) operates the Rowlett Creek Wastewater Treatment Plant 
(RN100619725), a domestic wastewater treatment facility. The facility is located at 2500 East 
Centerville Road, in Garland, Dallas County, Texas 75040. The application is for renewal of 
the existing Texas Pollutant Discharge Elimination System (TPDES) No. WQ0010090002, to 
treat and discharge an average flow of 24 million gallons per day (MGD) via Outfall 001.  

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia, and Escherichia coli. 
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7. 
Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in the permit application 
package. is treated by conventional activated sludge and trickling filter process plant. The 
treatment plan includes step screens, grit removal, primary clarification, trickling filters, 
aeration basins for activated sludge process, secondary clarification, sand filtration, and 
disinfection.  



TCEQ-20972 (08/31/2023)  Page 2 of 4 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 

 
AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

LA Ciudad de Garland (CN600328694) opera la planta de tratamiento de aguas residuals de 
Rowlett Creek RN100619725, una planta de tratamineto de aguas residuals domésticas. La 
instalación está ubicada en 2500 East Centerville Road, en la Ciudad de Garland, Condado de 
Dallas, Texas 75040. La solicitus es para removal el permiso de vertimiento de aguas 
residuals tratadas, autorizado bajo el permiso Texas Pollutant Discharge Elimination System 
(TPDES) No. WQ0010090002 para tartar y verter 24 millones de galones por dia (MGD) a 
travez del Outfall 001. 

Se espera que las descargas de la instalación contengan demanda carbonacea bioquímica de 
oxígeno (DCBO5), solidos suspendidos totals (SST), amonia, y Escherichia coli. Contaminantes 
adicionales se encuentran en el Domestic Technical Report 1.0, Section 7. Pollutant Analysis 
of Treated Effluent and Domestic Worksheet 4.0. está tratado por lodos activados y filtros 
percoladores. La planta cuenta con tamizado, desarenador, clarificación primaria, tanque para 
aireación en el proceso de lodos activados, filtros percoladores, clarificacion secundaria, 
filtración con arena, y desifección. 
  



 

 

 

 

 

 

ATTACHMENT AR-1-0-13 

USGS Topography Map 

Administrative Report 1.0 Section 13 

  





 

 

 

 

 

 

ATTACHMENT TR-1-0-2B 

Existing Treatment Units 

Technical Report 1.0 Section 2B 

  



















































 

 

 

 

 

 

ATTACHMENT TR-1-0-2C 

Process Flow Diagrams 

Technical Report 1.0 Section 2C 

  



A

B

A

B

B

D

C

B

PRIMARY
CLARIFIERS

ROWLETT
PUMP

STATION

EASTERN
HILLS
PUMP

STATION

ROTARY
DRUM

THICKENER

TRANSFER
PUMP STATION

TO DUCK CREEK
WWTP

SLUDGE
HOLDING

TANKS

SLUDGE
CENTRIFUGES*

SLUDGE
REAERATION

TRICKLING
FILTERS AERATION

BASINS

PRIMARY
EFFLLUENT

PUMP STATIONGRIT
BASIN

STEP
SCREEN

PLANT
STORM WATER
PUMP STATION

EQUALIZATION
BASIN

SECONDARY
SCUM

PUMPS

SECONDARY
CLARIFIERS

SAND FILTERS
(POLISHING)

CHLORINE
CONTACT

TANKS

FINAL
EFFLUENT

PUMP STATION

ACTIVATED
SLUDGE

PUMPING

PRIMARY
SLUDGE
PUMPS

PRIMARY
SCUM

PUMPS

INFLUENT
SEWERS

GRAVITY
SEWERS

FORCE MAIN /
GRAVITY SEWERS

PLANT
STORMWATER

SCREENING
WASTE

WASTE ACTIVATED
SLUDGE

TO OUTFALL 001
(DUCK CREEK)

GRIT

FILTRATE

THICKENED SLUDGE

SLUDGE FROM
DUCK CREEK WWTP
(VIA PIPELINE)

CENTRATE

SLUDGE TO CITY LANDFILL

*POLYMERS ADDED

RETURN
ACTIVATED

SLUDGE

BACKWASH

CL2

ALTERNATE

TRICKLING FILTER
EFFLUENT

RECIRCULATION

CL2 SO2

TO CITY LANDFILL

SCUM

CITY OF GARLAND
ROWLETT CREEK WASTEWATER TREATMENT PLANT

PROCESS FLOW DIAGRAM

SNAIL
REMOVAL

D

PRIMARY
CLARIFIERS



 

 

 

 

 

 

ATTACHMENT TR-1-0-3 

Site Drawing 

Technical Report 1.0 Section 3 

  





 

 

 

 

 

 

ATTACHMENT TR-1-0-6C 

TDS Sampling Requirements 

Technical Report 1.0 Section 6C 

  



Rowlett Creek WWTP 

Effluent TDS Sample Results

Analyte Collection Date

Final Effluent 

Result (mg/L)

Total Dissolved Solids 1/1/2020 516

Total Dissolved Solids 1/12/2020 542

Total Dissolved Solids 1/26/2020 594

Total Dissolved Solids 2/10/2020 610

Total Dissolved Solids 2/25/2020 712

Total Dissolved Solids 2/25/2020 712

Total Dissolved Solids 2/25/2020 712

Total Dissolved Solids 3/9/2020 630

Total Dissolved Solids 3/23/2020 512

Total Dissolved Solids 4/5/2020 560

Total Dissolved Solids 4/19/2020 600

Total Dissolved Solids 5/3/2020 600

Total Dissolved Solids 5/17/2020 506

Total Dissolved Solids 5/31/2020 514

Total Dissolved Solids 6/14/2020 560

Total Dissolved Solids 6/28/2020 564

Total Dissolved Solids 7/13/2020 504

Total Dissolved Solids 7/27/2020 546

Total Dissolved Solids 8/10/2020 504

Total Dissolved Solids 8/25/2020 612

Total Dissolved Solids 9/7/2020 566

Total Dissolved Solids 9/20/2020 538

Total Dissolved Solids 10/4/2020 606

Total Dissolved Solids 10/19/2020 524

Total Dissolved Solids 11/3/2020 576

Total Dissolved Solids 11/15/2020 430

Total Dissolved Solids 11/29/2020 538

Total Dissolved Solids 12/13/2020 572

Total Dissolved Solids 1/12/2021 624

Total Dissolved Solids 1/25/2021 504

Total Dissolved Solids 2/7/2021 530

Total Dissolved Solids 2/21/2021 580

Total Dissolved Solids 3/7/2021 654

Total Dissolved Solids 3/21/2021 580

Total Dissolved Solids 4/4/2021 594

Total Dissolved Solids 4/18/2021 578

Total Dissolved Solids 5/2/2021 598

Total Dissolved Solids 5/16/2021 662

Total Dissolved Solids 5/31/2021 584

Total Dissolved Solids 6/13/2021 586

Total Dissolved Solids 6/27/2021 482

Total Dissolved Solids 7/11/2021 570



Rowlett Creek WWTP 

Effluent TDS Sample Results

Analyte Collection Date

Final Effluent 

Result (mg/L)

Total Dissolved Solids 7/25/2021 544

Total Dissolved Solids 8/8/2021 596

Total Dissolved Solids 8/22/2021 580

Total Dissolved Solids 9/6/2021 552

Total Dissolved Solids 9/19/2021 494

Total Dissolved Solids 10/20/2021 624

Total Dissolved Solids 10/31/2021 578

Total Dissolved Solids 11/16/2021 512

Total Dissolved Solids 12/1/2021 548

Total Dissolved Solids 12/20/2021 462

Total Dissolved Solids 1/3/2022 480

Total Dissolved Solids 1/17/2022 532

Total Dissolved Solids 2/1/2022 622

Total Dissolved Solids 2/15/2022 640

Total Dissolved Solids 2/28/2022 618

Total Dissolved Solids 3/7/2022 716

Total Dissolved Solids 3/15/2022 660

Total Dissolved Solids 3/28/2022 700

Total Dissolved Solids 4/12/2022 530

Total Dissolved Solids 4/25/2022 676

Total Dissolved Solids 5/8/2022 774

Total Dissolved Solids 5/23/2022 686

Total Dissolved Solids 6/8/2022 732

Total Dissolved Solids 6/20/2022 674

Total Dissolved Solids 7/5/2022 650

Total Dissolved Solids 7/20/2022 702

Total Dissolved Solids 8/1/2022 680

Total Dissolved Solids 8/17/2022 662

Total Dissolved Solids 8/31/2022 750

Total Dissolved Solids 9/14/2022 604

Total Dissolved Solids 9/27/2022 660

Total Dissolved Solids 10/4/2022 678

Total Dissolved Solids 10/9/2022 700

Total Dissolved Solids 10/23/2022 622

Total Dissolved Solids 11/11/2022 748

Total Dissolved Solids 11/16/2022 750

Total Dissolved Solids 11/22/2022 654

Total Dissolved Solids 12/1/2022 600

Total Dissolved Solids 12/6/2022 650

Total Dissolved Solids 12/19/2022 598

Total Dissolved Solids 1/4/2023 648

Total Dissolved Solids 1/5/2023 520



Rowlett Creek WWTP 

Effluent TDS Sample Results

Analyte Collection Date

Final Effluent 

Result (mg/L)

Total Dissolved Solids 1/18/2023 634

Total Dissolved Solids 1/29/2023 662

Total Dissolved Solids 2/14/2023 592

Total Dissolved Solids 2/28/2023 558

Total Dissolved Solids 3/15/2023 518

Total Dissolved Solids 3/30/2023 620

Total Dissolved Solids 4/12/2023 598

Total Dissolved Solids 5/9/2023 784

Total Dissolved Solids 5/24/2023 774

Total Dissolved Solids 6/8/2023 660

Total Dissolved Solids 6/21/2023 406

Total Dissolved Solids 6/28/2023 918

Total Dissolved Solids 7/5/2023 622

Total Dissolved Solids 7/17/2023 490

Total Dissolved Solids 7/30/2023 684

Total Dissolved Solids 8/17/2023 536

Total Dissolved Solids 8/27/2023 642

Total Dissolved Solids 9/13/2023 588

Total Dissolved Solids 9/25/2023 616

Total Dissolved Solids 9/26/2023 628

Total Dissolved Solids 10/12/2023 708

Total Dissolved Solids 10/24/2023 672

Total Dissolved Solids 11/5/2023 674

Total Dissolved Solids 11/16/2023 422

Total Dissolved Solids 11/30/2023 480

Total Dissolved Solids 12/18/2023 702

Total Dissolved Solids 1/3/2024 666

Total Dissolved Solids 1/19/2024 576

Total Dissolved Solids 1/25/2024 568

Total Dissolved Solids 2/15/2024 718

Total Dissolved Solids 3/4/2024 602

Total Dissolved Solids 3/20/2024 N/A

Total Dissolved Solids 3/31/2024 608

Total Dissolved Solids 4/1/2024 N/A

Total Dissolved Solids 4/21/2024 572

Total Dissolved Solids 5/8/2024 528

Total Dissolved Solids 5/20/2024 588

Total Dissolved Solids 5/29/2024 554



 

 

 

 

 

ATTACHMENT TR-1-0-6G 

Sewage Sludge Solids Management Plan 

Technical Report 1.0 Section 6G 

  



CITY OF GARLAND 

ROWLETT CREEK WASTEWATER TREATMENT PLANT 

TPDES PERMIT RENEWAL APPLICATION 

 

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN 

 

The Rowlett Creek WWTP treats solids from both the Rowlett Creek WWTP and the Duck Creek 

WWTP. 

 

Rowlett Creek Influent Design Flow = 24 MGD 

Duck Creek WWTP Influent Design Flow = 40 MGD 

Influent BOD Concentration = 193 mg/L 

Influent TSS Concentration = 219 mg/L 

MLSS Operating Range: 3,500 − 4,000 mg/L 

 

Solids Generated 100% Flow 75% Flow 50% Flow 25% Flow 

Pounds Influent BOD5 103,016 77,262 51,508 25,754 

Pounds of dry sludge produced 129,869 97,402 65,934 32,467 

Pounds of wet sludge produced 649,345 487,009 324,673 162,336 

Gallons of wet sludge produced 71,090 53,317 35,545 17,773 

 

Sludge is produced from both primary and biological treatment processes at the Rowlett Creek and 

Duck Creek WWTPs. Sludge is thickened using rotary drum thickeners prior to dewatering using 

sludge centrifuges. The dewatered sludge is disposed in a landfill. 



 

 

 

 

 

 

ATTACHMENT TR-1-0-7 

Pollutant Analysis of Treated E4luent 

Technical Report 1.0 Section 7 

  



Report of Analysis

City of Garland- Rowlett Creek Wastewater Facility

04-Jun-24

Attn:

RC Saturday Project Manager:

For:

2500 E. Centerville Rd

Garland, TX 75040

Analyte Method SpecificationSample Result

Collection Date: 12/30/2023

23123102-06Lab Sample ID:

Site:

Client Sample ID:

Final Effluent RC 12:00 AM

Analyst Anal. Date

5.8Total Suspended Solids mg/L2540-D 2 nwafer 12/31/2023

8.10CBOD mg/LSM 5210B 2 nwafer 1/5/2024

Analyte Method SpecificationSample Result

Collection Date: 12/30/2023